SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 20MHz / DFT-S OFDM / PI/2 BPSK

Lowest Full RB

Middle Full RB

Ref Level 40.00dBm  OMfset 16.20dB.

Mode Sweep

6L

Ref Level 3000 dBm  Offset 18.20 0B Made Sweep saL
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3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz 343 GHz 6409 pts 39.0 MHz/ 3.82 GHz
2 Result Summary

3.430 GHz 3,530 GHz 1.000 MHz 3.52306 GHz -5.75 dB 3.430 GHz 3.530 GHz 1.000 MHz 3.43904 GHz

1530GHz 3540 GHz 1.000 Mz 3.53974 GHz 3530 GHz 3590 GHz 1.000 MHz 3.58967 GHz

3.540 GHz 3,549 GHz 1.000 MHz 3.546 65 GHz 3.590 GHz 3.609 GHz. 1.000 MHz 3.608 59 GHz

5589 Ghr 5550 Ghe 200000 itz 354997 Ghz 3609 Ghz 3610GHz 200,000 kiz 360922 GHz

3550 GHz 3570GHz 1.000 MHz 55184 6l 3610 GHz 3640 GHz 1.000 361649 GHz

3570 GHz 3571 GHz 200.000 kHz 3.57008 GHz 3.640 GHz 3,641 GHz 200,000 kHz 3.64011 GHz

1571 GHz 3590 GHz 1.000 Mz 357137 GHz 3641 GHz 3660 GHz 1.000 MHz 64262 GHz

3590 GHz 3.720GHz 1.000 MHz 3.59396 GHz 3660 Gz 3720 GHz 1.000 MHz 366117 GHz

3.720 GHz 3.820 GHz 1,000 MHz 3.809 76 GHz 3720GHz 3820 GHz 1,000 MHz 3.80377 GHz

02:16:14 PM  07/10/2025

02:19:32 #M 07/10/2025

Highest Full RB

Ref Level 4000 dBm  Offset 18.20 05 Mode Sweep saL
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3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary

3.430 GHz 3.530 GHz 1.000 MHz 3.47940 GHz

1530GHz 3660 GHz 1.000 Mtz 3.65565 GHz

3660 GHz 3679 GHz 1.000 MHz 3 98 GHz

3679 Ghz 3,680 GHz 200,000 kHz 3.67985 GHz

3680 GHz 3.700 GHz 1.000 MHz 3.68383 GHz

3700 GHz 3701 GHz 200.000 kHz 3.70062 GHz

3701 GHz 3710 GHz 1.000 MHy 3.70162 GHz

3710 GHe 3,720 GHz 1.000 Miz 71038 GHz

3.720GHz 3,820 GHz 1.000 MHz 3.803 57 GHz
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 20MHz / DFT-S OFDM / QPSK

Lowest Full RB

Middle Full RB

Ref Level 40.00dBm  OMfset 16.20dB.

Mode Sweep

6L

Ref Level 3000 dBm  Offset 18.20 0B Made Sweep saL
Count 100/100 Count 100/100
HSpmaricess Ersdamion @1 AugPwr | 1 5purious Emissions ®1 AvgPuir
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3.43 GHz 39.0 MHz/ 3.82 GHz 343 GHz 6409 pts 39.0 MHz/ 3.82 GHz
2 Result Summary
3.430GHz 3530 GHz 3.52985 GHz -4.05dB 3430 GHz 3.530 GHz 1.000 Mz 3.50348 GHz
1530GHz 3540 GHz 3.53933 GHz 3530 GHz 3590 GHz 1.000 MHz 3.58691 GHz
3540 GHe 3549 GHz 3.54816 GHz 3.590 GHz 3.609 GHz 1.000 MHz 3.60882 GHz
3,549 GHz 3550 GHz 54998 GHz 3,609 GHz 1610 GHz 200.000 kHz 3.60983 GHz
3550 GHz 3570 GHz 55244 GHz 3610 GHz 3,640 GHz 1.000 Mtz 361754 GHz
3570 GHz 3571GHz 357022 GHz 3.640 GHz 3641 GHz 200.000 kifz 3.64033 GHz
3571 GHi 3590 GH 357150 GHz 3641 GHz 3660 GHz 1.000 MHz 364194 GHz
3590GHz 3720 GHz 3.39019 GHz 3,660 Gz 3720 Gtz 1.000 Mtz 366045 GHz
3.720 GHz 3.820 GHz 3.79837 GHz 3720 GHz 3820 GHz 1,000 MHz 381505 GHz

02:16:53 PM 07/10/2025

02:20:11 BM 07/10/2025

Highest Full RB

Ref Level 4000 dBm  Offset 18.20 05 Mode Sweep saL
Count 100/100
1 Spurious Emissians ®1 AugPur
Uit

30 apine.SPURIOUS UNE_aBs o2

20 dBm

10 dbm

a

-10

-20

3.43 GHz 39.0 MHz/ 3.82 GHz

2 Result Summary
3,430 GHz 3530 GHz 3.44993 GHz 6.27dB
1530GHz 3660 GHz 3.65981 GHz -20.64 dB
3660 GHz 3679 GHz 3.67785 GHz -12.24 dB
3679 GHe 3,680 GHz 3.67982 GHz -18.64 dB
3.680 GHz 3.700 GHz 68483 GHz -21.53 dB
3700 GHz 3701 GHz 3.70039 GHz -21.78 dB
3701 GHz 3710 GHz 3.70177 GHz -6.64 dB
3710 GHe 3,720 GHz 71121 GHz -12.82 dB
3.720GHz 3,820 GHz 3.79687 GHz 5.62dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 30MHz / DFT-S OFDM / PI/2 BPSK

Lowest Full RB

Middle Full RB

Ref Level 4000 dBm  Offset 18.20 dB Made Sweep saL RefLevel 40,00 dBm  Offset 18.20d8 Mode Sweep saL
Count 10100 Count 100/100
i Spmiriees Ermbmfomss @1 AugPwr | 1 5purious Emissions ®1 AvgPur
Cimit Cheed 5] i P
30 ahine SPURloUS UNE aBs o2 P 10 3 .
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CF 3.625 GHz 6409 pts. 39.0 MHz/ Span 390.0 MHz 343 GHz 6409 pts 39.0 MHz/ 3.82 GHz
2 Result Summary
3.430GHz 3530 GHz 1.000 MHz -43.03 dBm -4.03 dB 3430 GHz 3.530 GHz 1.000 Mtz 3.453 23 GHz -36.14 dBm -6.14 dB
1530GH: 3540 GHz 1.000 Mtz -39.13dBm 141348 31530 GHz 1580 GHz 1,000 MHz 357428 GHz 45.76 dBm -20.76 dB
3540 GHr 3589 GHz 1.000 Mz -29.42 dBm -16.42 dB 3.580 GHz 3,609 GHe 1,000 MHz 3.60742 GHz -32.11 dBm -19.11 dB
3549 GHz 3550 Gz 500,000 kHz -23.47 dBm -10.47 dB 3609 GHz 3610 GHz 500,000 kHz 3.60982 GHz -28.09 dBm -15.09 di
3550 GHz 3580 GHz 1.000 MHz 7.16 dBm -22.84dB 1610 GHz 1,640 GHz 1.000 MHz 361187 GHz 7.87 dBm 221348
3580 GHz 3581 GHz 500.000 kHz -23.78 dBm -10.78 dB 3540 GHz 3541 GHz 500.000 kiz 3.64010 GHz 3092 dBm -17.92 dB
3581 GHz 3610 GHz 1.000 Mz 3.58397 GHz -33.23 dBm -20.23 dB 3641 GHz 3670 GHz 1.000 MHz 364351 GHz -34.26 dBm 21.26dB
3610GHz 3.720GHz 1.000 MHz 3.69676 GHz -45.93 dBm -20.93 dB 3670 GHz 3720 GHz 1.000 MHz 368676 GHz 45.81 dBm -20.81 df
3.720 GHz 3820 GHz 1.000 MHz 3.81825 GHz -45.67 dBm -5.67dB 3730 ot JB20cHe 1000 Mis 380057 GHz 45,54 dBm 55048
Ready e Ready jaRnaannng %
02:22:35 ;0 07/10/2025 02:24:45 P4 07/10/2025
e+ ]
Ref Level 4000 dBm  Offset 18.20 05 Mode Sweep saL
Count 100/100
1 Spurious Emissians @1 AugPwr
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3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3.430 GHz 3530 GHz 3.44743 GHz -46.24 dBm 624dB
1530GHz 3640 GHz 363643 GHz -45.94 dBm -20.84 dB
3640 GHr 3,669 GHz 3.66864 GHz -20.75 dBm -7.75dB
3669 Gtz 36706Hz 3.66998 GHz -30.45 dBm -17.46 dB
3670 GHz 3.700 GHz 3.67276 GHz 8.91 dBm -21.09dB
3700 GHz 3701 GHz 3.70029 GHz -33.95 dBm -20.95 df
3701 GHz 3710 GHz 3.70179 GHz -24.69 dBm -11.69 dB
37106t 3.720 Gtz 71200 GHz -41.95 dBm 16.95 dB
3.720 GHz 3820 GHz 372105 GHz .46 df .46 d
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 30MHz / DFT-S OFDM / QPSK

Lowest Full RB

Middle Full RB

Ref Level 5000 dBm  Offset 18.20 0B Mode Sweep saL RefLevel 40.00dBm  Ofset 18.20d5. Mode Sweep saL
Count 10100 Count 100/100
HSpmaricess Ersdamion @1 AugPwr | 1 5purious Emissions ®1 AvgPuir
Cimit Cheed 5] :
30 apiineSPURlOUS UNE_aBs ot P E d Lo
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CF 3.625 GHz 6409 pts. 39.0 MHz/ Span 390.0 MHz 343 GHz 6409 pts 39.0 MHz/ 3.82 GHz
2 Result Summary
3.430 GHz 3530 GHz 1.000 Miz 352805 GHz -42.55 dBm -255dB 3.430 GHz 3530 GHz 1.000 MHz 3.45822 GHz 36.27 dBm 6.27 dB
1530GHz 3540 GHz 1.000 Mz 3.53947 GHz 3 3530 GHz 3.580 GHz 1.000 MHz 357623 GHz -46.07 dBm -21.07 d@
3540 GHe 3549 GHz 1.000 MHz 3.54887 GHz 3.580 GHz 3,609 GHz 1,000 MHz 3.60678 GHz -34.33 dBm -2133dB
3549 GHe 3550 GHe 500000 kHz 35499 GHz 1609 GHz 1610 GHz 500.000 kiz 3.60399 GHz 33.48 dBm -20.48 dB
3550 GHz 3580 GHz 1.000 MHz 56550 Gl 3610 GHz 3640 GHz 1,000 MHz 362679 GHz 7.43 dBm 2257 dB
3.580 GHz 3581 GHz 500.000 kHz 3.58001 GHz 3.640 GHz 3,641 GHz 500,000 kHz 3.64017 GHz
3.581 GHz 3610 GHz 1.000 MHz 358440 GHz 3641 GHz 3670 GHz 1.000 MHz 3.64290 GHz
3610GHz 3.720GHr 1.000 MHz 3.69918 GHz 3670 GHz 3.720GHz 1.000 MHz 3.67037 GHz
3.720 GHz 3.820 GHz 1.000 MHz 3.81685 GHz 3720 GHz 3820 GHz 1,000 MHz 3797 27 GHz

02:23:14 PM 07/10/2025

02:25:23 #M 07/10/2025

Highest Full RB

Ref Level 4000 dBm  Offset 18.20 05 Mode Sweep saL
Count 100/100
1 Spurious Emissians @1 AugPwr
Uimit Checd
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a T
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3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3,430 GHz 3530 GHz 3.45403 GHz .28 d 628dB
1530GHz 3640 GHz 361533 GHz -45.91 dBm -20.91 dB
3,640 GHz 3,669 GHz 3.66899 GHz -30.05 dBm -17.05 dB
3,669 GHe 3670GHz 3.66991 GHz -34.49 dBm -21.49 dB
3,670 GHz 3.700 GHz 3.67187 GHz 4.94 dBm -25.06 dB
3700 GHz 3701 GHz 3.70003 GHz -27.06 dBm -14.06 dB
3701 GHz 3710 GHz 3.701393 GHz -24.06 dBm -11.06 dB
3710 GHe 3,720 GHz 71944 GHz -41.09 dBm -16.09 dB
3.720GHz 3,820 GHz 372145 GHz -45.91 dBm 5.1 dB
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916E

FR1 n77 Part96 / 40MHz / DFT-S OFDM / PI/2 BPSK

Lowest Full RB Middle Full RB

Ref Level 40.00 dBm  Offset 18.20 B Made Sweep SGL Ref Level 40.00dBm OMfset 1620 dB. Mode Sweep sl

Count 10100 Count 100/100
i Spmiriees Ermbmfomss @1 AugPwr | 1 5purious Emissions ®1 AvgPur
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3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz 343 GHz 6409 pts 39.0 MHz/ 3.82 GHz
2 Result Summary
3.430 GHz 3530 GHz 1.000 Miz 352875 GHz -42.65 dBm 3,430 GHz 3530 GHz 1.000 Mz 3.46571 GHz
3,530 GHz 3540 GHz 1.000 MHz 3.53349 GHz -39.62 dBm 3.530 GHz 3.560 GHz 1.000 MHz 353076 GHz
3,540 GHz 3589 GHz 1.000 MHz 3.54581 GHz -31.89 dBm 3.560 GHz 3599 GHz 1.000 MHz 3.50836 GHz
3,549 Gz 3550 GHz 500000 ke 354997 GHz -30.58 dBm 1599 GHz 1600 GHz 500,000 kiz 3559948 GHz
3,550 GHz 3,590 GHz 1.000 Miz 55189 GHz 6.25 dBm 3600 GHz 3650 GHz 1.000 MHz 361455 GHz
3.590 GHz 3591 GHz 500.000 kHz 3.59035 GHz -34.67 dBm 3.650 GHz 3651 GHz 500,000 kHz 3.65086 GHz
3591 GHz 3630 GHz 1.000 Mz 3.60392 GHz -39.21 dBm 3651 GHz 3690 GHz 1.000 MHz 365940 GHz
3630 GHr 3720 GHr 1000 MHz 3.70035 GHz -46.03 dBm 3690 GHe 3720 GHe 1,000 MHs 3169127 GHz
3.720 GHz 3820 GHz 1.000 MHz 3.79697 GHz -45.45 dBm 3720 GHe 3820 GHe. 1,000 Mz 380776 GHz
Resy
02:27:34 ;M 07/10/2025 02:28:52 PM 07/10/2025
i+ ]
Ref Level 4000 dBm  Offset 18.20 05 Mode Sweep saL
Count 100/100
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3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3.430 GHz 3530 GHz 3.43884 GHz
1530GHz 3620 GHz 361825 GHz
3,620 GHz 3.659 GHz 3 98 GHz
3659 GHe 3,660 GHz 3.65985 GHz
3.660 GHz 3.700 GHz 3.66149 GHz
3.700 GHz 3701 GHz 3.70081 GHz
3701 GHz 3710 GHz 3.70112 GHz
3710 GHe 3720 GHz 71750 GHz
3.720 GHz 3820 GHz 372365 GHz
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 40MHz / DFT-S OFDM / QPSK

Lowest Full RB

Middle Full RB

Ref Level 40.00dBm  OMfset 16.20dB.

Mode Sweep

6L

Ref Level 3000 dBm  Offset 18.20 0B Made Sweep saL
i Count 100/100
P = @1 AugPwr | 1 5purious Emissions ®1 AvgPur
Cimit Cheed 5] i :
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3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz 343 GHz 6409 pts 39.0 MHz/ 3.82 GHz
2 Result Summary
3.430 GHz 3530 GHz 1.000 Miz 352675 GHz -40.56 dBm 0.56 dB 3.430 GHz 3530 GHz 1.000 MHz 344148 GHz
1530GHz 3540 GHz 1.000 Mz 3.53918 GHz -40.34 3530 GHz 3560 GHz 1.000 MHz 353178 GHz
3.540 GHz 3,549 GHz 1.000 MHz 3.547 80 GHz .. 3.560 GHz 3,599 GHz 1.000 13 3.598 82 GHz
3549 GHz 3550 Gz 500,000 kiz 3.54998 GHz -29.94 3,589 GHz 3600 GHz 500,000 kHz 359988 GHz
3550 GHz 3,550 GHz 1.000 Wiz 55229 GHz 3600 GHz 3650 GHz 1.000 Mtz 362201 GHz
3.550 GHz 3.591 GHz 500.000 kHz 3.59008 GHz 3.650 GHz 3.651 GHz 500,000 kHz 3.65076 GHz
1591 GHz 1630GHz 1.000 Mz 359118 GHz 3651 GHz 3690 GHz 1.000 MHz 3.65145 GHz
3630 GHr 3720 GHr 1.000 MHz 3.68561 GHz 3690 GHz 3.720GHz 1.000 MHz 3.69217 GHz
3.720 GHz 3.820 GHz 1,000 MHz 3.81695 GHz 3720GHz 3820 GHz 1,000 MHz 3.81795 GHz

02:28:12 PM 07/10/2025

02:29:32 BM 07/10/2025

Highest Full RB

Ref Level 4000 dBm  Offset 18.20 05 Mode Sweep saL
Count 100/100
1 Spurious Emissians @1 AugPwr
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3.43 GHz 6409 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3.430 GHz 3530 GHz 3.493 39 GHz -46.21 dBm 6.21dB
1530GHz 3620 GHz 361951 GHz 5.86 dBm -20.86 dB
3620 GHz 3,659 GHz 3.65867 GHz -30.07 dBm -17.07 dB
3659 GHe 3,660 GHz 3.65948 GHz -29.79 dBm -16.79 dB
3660 GHz 3.700 GHz 3.66607 GHz 5.46 dBm -24.54 dB
3.700 GHz 3701 GHz 3.70081 GHz .66 dBm -27.66 dB
3701 GHz 3710 GHz 3.70147 GHz -36.01 dBm -23.01 dB
3710 GHe 3,720 GHz 71020 GHz -30.14 dBm -15.14 dB
3.720GHz 3,820 GHz 372165 GHz -41.67 dBm 167 dB
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916E

FR1 n77 Part96 / 50MHz / DFT-S OFDM / PI/2 BPSK

Lowest Full RB Middle Full RB

Ref Level 40.00 dBm  Offset 18.20 dB Mode Sweep SGL RefLevel 20.00d8m Offset 16.20d8 Mode Sweep S6L
Count 100/100 Count 100/100
1 Spurious Emissions @1 Aughuer_ | 1 Spurious Emissions . __®1Avgbur
it Chect AL g :
20 aghine.SPURloUS UK AL 1 o
20 dBenr T T T 20
10 dBny + . - . 10
o B
10 Ll ) i
20 B
| E
ﬁ SR SPURIOUS_LINE_ABS 002 1l
1 e [ ] P lr‘\ui'm.._.,._
K “ u
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz 343 GHz 12008 pts. 39.0 MHz/ 3.82 GHz
3.430GHz 3530 GHz 1.000 MHz 3.52775 GHz 208 dB 3430 GHz 3530 Gtz 1.000 Mtz 3.442 68 GHz 4622 dBm 6.22dB
3530 GHz 3540 GHz 1.000 MHz 3.53081 GHz -13.80 dB 3530 GHz 1550 GHz 1.000 MHz 353377 GHz -45.45 dBm -20.45 dB
3540 GHr 3549 GHz 1.000 Mz 3.54882 GHz -11.98 dB 3,550 GHz 3599 GHe 1,000 MHz 3.50858 GHz 33.31 dBm -20.31 dB
3549 GHz 3550 Gz 500,000 ktiz 3.54998 GHz -14.53 dB 3589 GHz 3600 GHz 500.000 kHz 3.50994 GHz -31.51 dBm 1851 dB
3550 GHz 3,600 GHz 100,000 kitz 359647 GHz -32.99 dB 1600 GHz 1650 GHz 100.000 kHz 3.60812 GHz -3.12 dBm 331248
3.600 GHz 3.601 GHz 500.000 kHz 3.600 70 GHz -20.68 dB 3.650 GHz 3.651 GHz 500,000 kHz 3.65036 GHz 33.78 dBm -20.78 dB
3601 Gitz 3650 GHz 1.000 MH:z 3.60225 GHz -B3.02 dB 3651 GHz 3700 Gz 1.000 MHz 3.65225 GHz -38.06 dBm -25.06 B
3650 GHz 3720 GHz 1.000 Mtz 3.68682 GHz -20.72 d 3.700 Gtz 3720 GHe 1.000 MHz 3.70135 GHz 45.46 dBm 2046
3.720GHz 3820 GHz 1.000 MHz 3.81016 GHz -5.64 dB 37001 JB20cHe 1,000 Mis 381236 GHz 45,61 dBm 5,61 dB
pedy S 0
02:31:3% PM 07/10/2025 02:33:16 BN 07/10/2025

Lowest Channel 128RB0
Channel power -40dBm > -40.18dBm (PASS)

Ref Level 3000 dBm  OMset 18,20 3B ® RBW 10 kitz S
- At 2040 & SWT_100ms & VBW 30 kifz _Mode Sweep Count 100/100
20 T
10
0 dom
-10
20
30
-40
50
oot A N FPTRIRY WN  VU T P I PR .
| N\('Y‘ AUSLT UL A T LA B T P W e
CF 3.527 75 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summa None
Tl (Ref) 1.000 Mtz -40.18 dBm
T Total -40.18 dBm

03:21:46 BM  07/10/2025

Page Number 1 A2-3 41 of 99



SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916E

FR1 n77 Part96 / 50MHz / DFT-S OFDM / PI/2 BPSK

Highest Full RB

Ref Level 40.00.dBm  Offset 18,20 05 Mode Sweep s6L
Count 100/100
1 Spurious Emissians ®1 AugPur
Uimit Checd o
Une_sPURlous e
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20 dBm
10 dBa

0dbm

SPURIOUS LINE_ABS 002
[Foabe -

i

k]

3.43 GHz 12009 pts 39.0 MHz/ 382 GHz

3,430 GHz 3.530 GHz 1.000 Miz 3.447 03 GHz -46.21 dBm -6.21 dB
1530GHz 3600 GHz 1.000 Mtz 3.59591 GHz -46.14 dBm 21,14 dB
3600 GHz 3,649 GHz 1.000 MHz 3.64853 GHz -32.09 dBm -19.09 dB
3,649 Ghz 3650 GHz 500,000 kHz 364923 GHz -26.57 dBm -13.67 dB
3650 GHz 3.700 GHz 100,000 kiz 3.696 36 GHz 354 dBm 3354 dB
3.700 GHz 3701 GHz 500.000 kHz 3.70044 GHz -32.73 dBm -19.73 dB
3701 GHz 3710 GHz 1.000 MHy 3.70235 GHz -38.38 dBm 2538 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71863 GHz -43.44 dBm -18.44 dB
3.720GHz 3,820 GHz 1.000 MHz 3.72095 GHz -43.11 dBm 31148
L (I o

02:34:55 BM 07/10/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916E

FR1 n77 Part96 / 50MHz / DFT-S OFDM / QPSK

Lowest Full RB Middle Full RB

Ref Level 40,00 dBm  Offset 18.20 6B Made Sweep sGL Ref Level 40.00dBm  Ofiset 18.20 dB Mode Sweep s6L
Caunt 100/100 Count 100/100

HSpmaricess Ersdamion @1 AugPwr | 1Spurious Emissions ) __®1AvgPur

Uimit Chesy AL Limit Ch 55

30 ahine SPURloUS UNE aBs o2 AL 30 dplie SPURIOUS_LINE_A8s_odz

20 dBm 1 1 t 20

10 dBmr 1 . - . 10

0 B

-10

20 B

l . — [ ] —— |
-

12009 pts 39.0 MHz/ 382GH: | 343GHz 12008 pts 39.0 MHz/ 382 GHz

2 Result Summary

3.430 GHz 3530 GHz 1.000 Miz 352935 GHz -38.99 dBm 1.01dB 3.430 GHz 3530 GHz 1.000 MHz 3.464 72 GHz
1530GHz 3540 GHz 1.000 Mz 3.537 20 GHz 3530 GHz 1550 GHz 1.000 MHz 353147 GHz
3540 GHe 3549 GHz 1.000 MHz 3.54891 GHz 3.550 GHz 3599 GHz 1.000 MHz 3.59643 GHz
3549 GHz 3550 GHz 500,000 kHz 3.54970 GHz 3589 GHz 3,600 GHz 500.000 kHz 3.59929 GHz
3550 GHz 3,600 GHz 100000 kiz 358075 GHz 3600 GHz 3650 GHz 100.000 kHz 361367 GHz
3.600 GHz 3.601 GHz 500.000 kHz 3.600 74 GHz 3.650 GHz 3.651 GHz 500,000 kHz 3.65069 GHz
1601 GHz 3650 GHz 1.000 Mz 360367 GHz 3651 GHz 3.700 GHz 1.000 MHz 3.65254 GHz
3650 Gtz 3.720GHz 1.000 MHz 3.67115 GHz 3.700 Gtz 3720 GHz 1.000 MHz 370077 GHz
3.720 GHz 3.820 GHz 1,000 MHz 3.80297 GHz 3720GHz 3820 GHz 1,000 MHz 3.81905 GHz
0
02:32:17 TM 07/10/2025 02:33:55 P 07/10/2025

Lowest Channel 128RB0
Channel power -40dBm > -41.08dBm (PASS)

Ref Level 3000 dBm  OMset 18,20 3B ® RBW 10 kitz S
- A 2008 ® SWT 100 ms & VBW 30 ki _Mode Sweep Count 100/100

A o b x A 4 N
v e LT ) arravyr AR AT T T T R P TS

CF 3.52035 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summa: Nane

Tel (Ref] 1.000 Mtz -41.08 dBm
Tx Total -41.08 dBm

©£3:23:11 BM  07/10/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916E

FR1 n77 Part96 / 50MHz / DFT-S OFDM / QPSK

Highest Full RB

Ref Level 40,00 dBm  Offset 18.20 dB Made Sweep £
Count 100/100
1 Spurious Emissians @1 AvgPwr
Uimit Checd o
30 apineSPuRlous une
20 dBm
10 dbm
0dbm !
0 T g
-20
|
30
R I
)
50
I
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
3,430 GHz 3.530 GHz 1.000 Miz 3.476 30 GHz -46.25 dBm -6.25 dB.
1530GHz 3600 GHz 1.000 Mtz 3.59570 GHz -46.21 dBm -21.21dB
3600 GHz 3,649 GHz 1.000 MHz 3.64785 GHz -26.04 dBm -13.04 dB
3,649 Ghz 3650 GHz 500,000 kHz 3.64954 GHz -29.59 dBm -16.59 dB
3650 GHz 3.700 GHz 100,000 kiz 3.667 21 GHz -2.96 dBm 32
3.700 GHz 3701 GHz 500.000 kHz 3.70052 GHz -31.43 dBm -18.43 dB
3701 GHz 3710 GHz 1.000 MHy 3.70313 GHz -39.08 dBm -26.
3710 GHe 3720 GHz 1.000 Miz 3.71060 GHz -41.73 dBm 16.73 dB
3.720GHz 3,820 GHz 1.000 MHz 3.72155 GHz -42.45 dBm 2.45 dB
L (I o

02:35:33 BM 07/10/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916E

FR1 n77 Part96 / 60MHz / DFT-S OFDM / PI/2 BPSK

Lowest Full RB Middle Full RB

Ref Level 40.00 dBm  Offset 18.20 dB Made Sweep SGL RefLevel 40.00dBm  Offset 1820 dB Mode Sweep

saL
Count 100/100 Count 100/100
1 Spurious Emissians ®1 AvgPwr 1 AvgPwr
Cimit Cheed AL
20 aghine.SPURloUS UK AL 2
20 dBm 20
10 dBy 10
o B
" iy A i
-20 i Br
o, [ I PRI IP——— I hl-m
:
- ¢ k
12009 pts. 39.0 MHz/ 3.82 GHz 343 GHz 12008 pts. 39.0 MHz/ 3.82 GHz
3430 GHz 3530 GHz 1.000 MHz 3.52106 GHz 0.53 dB 3430 GHz 3.530 GHz 1.000 Mtz 3.49978 GHz -36.20 dBm -6.20 dB
3530 GHz 3540 GHz 1.000 MHz 3.53982 GHz -16.60 dB 3530 GHz 3540 GHz 1.000 MHz 353996 GHz -45.78 dBm -20.78 dB
3540 GHr 3589 GHz 1.000 Mz 3.54666 GHz -17.07 dB 3,540 GHz 3,589 GHz 1,000 MHz 3.57023 GHz -43.03 dBm -30.03 dB
3549 GHz 3550 GHz 1.000 Mz 3.54995 GHz -867dB 3,589 GHz 3,580 GHz 1.000 MHz 3.58988 GHz -34.29 dBm -21.29d8B
3550 GHz 3610GHz 100,000 kitz 355733 GHz -34.02dB 1590 GHz 1660 GHz 100.000 kHz 359935 GHz 3.31 dBm -33.31d8
3610GHz 3611 GHz 1.000 MHz 361004 GHz -12.50 dB 3.660 GHz 3.661 GHz 1.000 MHz 3.660 30 GHz -40.07 dBm -27.07 dB
3611 GHe 1670 GHz 1.000 MHz 361103 GHz 2236 dB 3661 GHz 3710 GHz 1.000 MHz 3.68261 GHz -41.46 dBm -28.46 di
3670GHz 3.720GHz 1.000 MHz 3.68631 GHz -20.76 dB 3710 GHz 3720 GHz 1.000 MHz 3.71035 GHz 4530 dBm 2030 di
3.720GHz 3820 GHz 1.000 MHz 3.78988 GHz -5.50 dB 3720 GHe 3820 GHe. 1,000 Mis 381575 GHz 45,68 dBm 568 dB
e BELT Ready jaRnaannng =

02:36:34 FM 07/10/2025

02:38:42 BM 07/10/2025

Channel power -40dBm > -42.57dBm (PASS)

Lowest Channel 128RB0

Ref Level 3000 dim  OMset 18.20 0B ® RBW 10 kHz S
- Att 20dB = SWT 100 ms & VBW 30 kHz Mode Sweep Count 100/100
20 T
10
0 dom
-10
20
30
-40
50
A T R AT T T, WA W A A A e ymua] RS T T P
CF 3.521 06 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summa None
Tl (Ref] 1.000 MHz -42.57 dBm
T Total 4257 dBm
Ready inssnnni) 5

03:25:12 BM 07/10/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916E

FR1 n77 Part96 / 60MHz / DFT-S OFDM / PI/2 BPSK

Highest Full RB

Ref Level 40,00 dBm  Offset 18.20 dB Made Sweep £
Count 100/100
1 Spurious Emissians @1 AvgPwr
Cimit Cheed 7
{ine _SPURJOUS_UINE

30

20 dBm
10 dBa

0dbm

RIOUS_LINE_ABS O
[abe -

et |

50

3.43 GHz 12009 pts 39.0 MHz/ 382 GHz

3,430 GHz 3,530 GHz 1.000 MHz 350048 GHz -46.27 dBm -6.27 dB
1530GHz 3580 GHz 1.000 Mtz 3.57843 GHz -46.20 dBm -21.20dB
3580 GHr 3639 GHz 1000 MHz 3.63838 GHz -34.91 dBm -21.91 dB
3639 Ghz 3,640 GHz 1.000 Miz 3.63996 GHz -22.53 dBm 953 dB
3540 GHz 3.700 GHz 100,000 kiz 364265 GHz -3.97 dBm 3387 dB
3.700 GHz 3701 GHz 1.000 MHz 3.70004 GHz Bm

3701 GHz 3710 GHz 1.000 MHy 3.70118 GHz 26.31 dBm -13.31dB
3.710GHz 3,720 GHz 1.000 Miz 3.71008 GHz -33.27 dBm -19.27 dB
3.720GHz 3,820 GHz 1.000 MHz 3.72604 GHz -43.64 dBm 364 dB

; [IITIIIm i

02:40:00 BN 07/10/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916E

FR1 n77 Part96 / 60MHz / DFT-S OFDM / QPSK

Lowest Full RB Middle Full RB

Ref Level 40,00 dBm  Offset 18.20 dB Mode Sweep sl Reflevel 40.00Bm  Offset 16.20d6 Mode Sweep seL
i Count 100/100
P = @1 AugPwr | 1 5purious Emissions ®1 AvgPur
Uimit Checd Fss i :
30 apiineSPURlOUS UNE_aBs ot PASS 30 2 u
20 dBm T T . 20
10 diimy 1 1 ! I 0
0 B
0 L Penityy
20 s
30 I | E 4
SPURIOUS_LINE_ABS 002 ”u SPURIOUS_LINE_ABS_002 I \
e T P [ [ I PR ¥ J h Ca——,
50 E i ',l- w
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz 343 GHz 12008 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3,430 GHz 3530 GHz 1.000 Miz 351377 GHz . 0.25dB 3.430 GHz 3530 GHz 1.000 MHz 347111 GHz
1530GHz 3540 GHz 1.000 Mz 3.53987 GHz 3530 GHz 3540 GHz 1.000 MHz 353813 GHz
3.540 GHz 3,549 GHz 1.000 MHz 3.548133 GHz 3.540 GHz 3.589 GHz. 1.000 MHz 3.58809 GHz
3549 GHz 3550 GHz 1.000 Mtz 3.54998 GHz 3.589 GHz 3.590 GHz 1.000 MHz 3.58946 GHz
3550 GHz 3610 GHz 100000 kiz 577 65 GHz 3590 GHz 3660 GHz 100.000 kHz 3.60133 GHz
3610 GHz 3611 GHz 1.000 MHz 361001 GHz 3.660 GHz 3.661 GHz 1.000 MHz 3.66045 GHz
1611 GHz 1670 GHz 1.000 Mz 361191 GHz 3661 GHz 3710GHz 1.000 MHz 3.66117 GHz
3670GHz 3.720GHz 1.000 MHz 3.68676 GHz 3710 GHe 3720 GHz 1.000 MHz 3.71049 GHz
3.720 GHz 3.820 GHz 1,000 MHz 3.81865 GHz 3720GHz 3820 GHz 1,000 MHz 3.81885 GHz
02:37:12 TM 07/10/2025 02:39:20 PN 07/10/2025

Highest Full RB

Ref Level 4000 dBm  Offset 1.20 dB Made Sweep s6L
Count 100/100
1 Spurious Emissians &1 fwgPwr
Limit Checd 7
Uine_SPURlOUS LINE_aBS od2

30

20 dBm

10 dBinr

3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary

3,430 GHz 3530 GHz 3.43465 GHz
1530GHz 3580 GHz 3.564 64 GHz
3.580 GHz 3,639 GHz 3.63897 GHz
3,639 Ghz 3640 GHz 363996 GHz
3640 GHz 3.700 GHz 3.69864 GHz
3700 GHz 3701 GHz 3.70002 GHz
3701 GHz 3710 GHz 3.70251 GHz
3710 GHe 3,720 GHz 71315 GHz
3.720GHz 3,820 GHz 372305 GHz

02:40:38 BN 07/10/2025
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 70MHz / DFT-S OFDM / PI/2 BPSK

| =
Ref Level 4000 dBm  Offset 18.20 dB Mode Sweep saL RefLevel 40,00 dm Ofset 12.20d5 Mode Sweep saL
Count 10100 Count 100/100
i Spmiriees Ermbmfomss @1 AugPwr | 1 5purious Emissions ®1 AvgPur
Cimit Cheed 5] i P
30 dpbineSPURIOUS_UNE a8 o P 10 d P
20 dBm 20
10 dbimy 10
a B
" M«Mm
20 l B
20 E
SPURIOUS_LINE ABS 002 1l SPURIOUS_LINE_ABS_002 I
DS ' | Ty i \ e — [ prd
i —
] | h i o
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz 343 GHz 12008 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3.430 GHz 3530 GHz 1.000 Miz 352116 GHz -40.73 dBm 0.79dB 3.430 GHz 3.530 GHz 1.000 MHz 352985 GHz 45,61 dBm
3,530 GHz 3540 GHz 1.000 MHz 3.53732 GHz -40.12 dBm -15.12 dB 3530 GHz 3.540 GHz 1.000 MHz 353158 GHz -44.89 dBm
3540 GHr 3549 GHz 1.000 MHz 354791 GHz -33.14 dBm 20.14 dB 3540 GHz 3589 GHz 1,000 MHz 358888 GHz 40.23 dBm
3,549 Gz 3550 GHz 1.000 MHz 354958 GHz -19.18 dBm 6.18dB 3589 GHz 1590 GHz 1,000 MHz 358963 GHz 2241 dBm
3550 GHz 3620GHz 100,000 kitz 57692 GHz ;346 dBm -33.46 4B 3590 GHz 3670 GHz 100.000 kiz 362108 GHz -4.68 dBm
3620 GHz 3621GHz 1.000 MHz 3-2%?1332&! 'gs-;; ig"‘ '522532 3670 GHz 3671 GHz 1.000 MHz 3.67043 GHz 4138 dBm
1621GHz 1690 GHa 1.000 Mz 8 iz -39 m 3671 GH 3710 GH 1.000 MK, 3.68653 GHz -40.01 dBm
3690 GHz 3.720 GHz 1.000 MHz 3.69061 GHz -45.01 dBm -20.01 dB 37106He 3720 6H1e 1000 Mis 3.71092 GHz 44,81 dBm
3.720 GHz 3820 GHz 1.000 MHz 3.79238 GHz -45.37 dBm -5.37dB 3720 GHe 3820 GHe. 1,000 Mz 3776900 GHz 4567 dBrm
Ready mm M Ready inananiil
02:41:25 ] 07/10/2025 02:43:06 P4 07/10/2025
e+ ]
Ref Level 4000 dBm  Offset 18.20 05 Mode Sweep saL
Count 100/100
1 Spurious Emissians @1 AugPwr
Cimit Cheed
30 dpbineSPURIOUS_UNE a8 o
20 de
10 dbm
a
o Ww
-20
J
: i
WK
&
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3.430 GHz 3530 GHz 3.44474 GHz -46.21 dBm 6.21dB
1530GHz 3560 GHz 353115 GHz -45.30 dBm -20.30 dB
3.560 GHr 3629 GHz 3.62752GHz -26.48 dBm -13.48 dB
3629 GHe 3630GHz 362918 GHz -25.23 dBm 1223 dB
3.630 GHz 3.700 GHz 3.67761 GHz -4.29 dBm -3429d
3.700 GHz 3701 GHz 3.70047 GHz -34.16 dBm -21.16 dB
3701 GHz 3710 GHz 3.701 29 GHz -36.33 dBm 2333 dB
3710 GHe 3720 GHz 71802 GHz -32.90 dBm 17.90 dB
3.720 GHz 3820 GHz 372724 GHz -42.97 dBm -237dB
02:44:45 PM  07/10/2025

Page Number

1 A2-3 48 of 99



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 70MHz / DFT-S OFDM / QPSK

Lowest Full RB

Middle Full RB

Ref Level 40,00 dBm  Offset 18.20 0B

Ref Level 40.00dBm  OMfset 16.20dB.

Mode Sweep

6L

Made Sweep S6L
Count 100/100 Count 100/100
1 Spurious Emissions @1 AvgPwr | 1Spurious Emissians @1 AvgPwr
Cimit Cheed m {
30 apbine-SPURlous_n il 10 2
20 dBm 20
10 dBy 10
o B
L [PRORPREIR TR
0 W“ ‘ iman ain
-20 i‘ Br
| : SPURIOUS LINE ABS 002 |
s \ ' o M —
et P
' o | F
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz 343 GHz 12008 pts. 39.0 MHz/ 3.82 GHz
3430 GHz 3530 GHz 1.000 MHz 3.52396 GHz 0.13 dB 3430 GHz 3.530 GHz 1.000 Mtz 3.52735 GHz -35.22 dBm -5.22 dB
3530 GHz 3540 GHz 1.000 MHz 3.53784 GHz 3530 GHz 3540 GHz 1.000 MHz 353654 GHz -44.38 dBm -19.38 dB
3,540 GHz 3549 GHz 1.000 MHz 54864 GHz 3540 GHz 3589 GHz. 1.000 MHz 3.58898 GHz -38.52 dBm -25.52 dB
3549GHr 3550 GHe 1.000 Miiz 334986 GHz 3,589 GHz 3,580 GHz 1.000 MHz 3.58996 GHz -27.32 dBm 143248
3,550 GHz 3620 GHz 100,000 kifz 357959 GHz 3.590 GHz 3670 GHz 100.000 kHz 360577 GHz 5.54 dBm -35.54 dB
3,620 GHz 3.621 GHz 1.000 MHz 3.62059 GHz 3.670 GHz 3671 GHz 1.000 MHz 34 GHz -41.19 dBm -28.19 dI
1621 GHi 1690 GH: 1.000 Mz 362103 GHz 3671 Gz 3710 Gz 1,000 MHz 367476 GHz .79 dBm -27.79dB
3,690 GHz 3.720GHr 1000 MHz 3.69121 GHz 3710 GHz 3.720GHz 1.000 MHz 3.71062 GHz -34.23 dBm -19.23 di
3.720 GHz 3.820 GHz 1.000 MHz 3.79827 GHz 3720GHz 3820 GHz 1.000 MHz 3.81905 GHz 45.53 dBm 553dB
festy e

02:42:04 PM 07/10/2025

02:43:46 BM 07/10/2025

Lowest Channel

180RB0O

Channel power -40dBm > -41.97dBm (PASS)

Ref Level 30,00 dfim

OMfset 18,20 4B

© RBW 10 kHz

saL

- Att 20dB = SWT  100ms * VBW 30kHz Mode Sweep Count 100/100
20 A&
10
0dBm
-10
-20
30
-40
-50
50 AT ! e e Tt S
b PRy g Ay N T T I T AT
CF 3.523 96 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summas None
Tl (Ref) 1.000 MHz -41.97 dBm
Tx Total -41.97 dBm

03:26:52 BM 07/10/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916E

FR1 n77 Part96 / 70MHz / DFT-S OFDM / QPSK

Highest Full RB

Ref Level 40,00 dBm  Offset 18.20 dB Made Sweep £
Count 100/100
1 Spurious Emissians @1 AvgPwr
Cimit Cheed 7
{ine _SPURJOUS_UINE

30

20 dBm
10 dBa

0dbm

SPURIOUS LINE_ABS 002 |
\ ] e—
50

3.43 GHz 12009 pts 39.0 MHz/ 382 GHz

3,430 GHz 3530 GHz 1.000 MHz 352406 GHz -46.24 dBm -6.24 dB
1530GHz 3560 GHz 1.000 Mtz 3.53082 GHz -45.42 dBm -2042 dB
3560 GHz 3629 GHz 1000 MHz 3.62455 GHz -36.03 dBm -23.03 dB
3,629 Ghz 3,630 GHz 1.000 Miz 3.62997 GHz -25.71 dBm 1271 dB
3630 GHz 3.700 GHz 100,000 kiz 369544 GHz -5.47 dBm -35.47 dB
3.700 GHz 3701 GHz 1.000 MHz 3.70033 GHz -36.44 dBm -23.44 dB
3701 GHr 3710GH: 1.000 MHz 3.70192 GHz -42.54 dBm -39.54dB
3.710GHz 3.720 GHz 1.000 Miz 3.71062 GHz -42.83 dBm -17.83 dB
3.720GHz 3,820 GHz 1.000 MHz 372135 GHz -43.53 dBm 353 dB
; [IITIIIm i

02:45:23 BN 07/10/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916E

FR1 n77 Part96 / 80MHz / DFT-S OFDM / PI/2 BPSK

Lowest Full RB Middle Full RB

Ref Level 40.00 dBm  Offset 18.20 dB Mode Sweep SGL RefLevel 20.00d8m Offset 16.20d8 Mode Sweep S6L
Count 100/100 Count 100/100
1 Spurious Emissions @1 Aughuer_ | 1 Spurious Emissions . __®1Avgbur
Timit e m { - ;
20 aghine.SPURloUS UK AL 3048 NE_nBS_0d2
20 dBenr T T 20
10 dBy T T - 10
o B
o — .
0 i i - ML L
20 T B
g

- [ i_ J‘ et P ...

3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz 343 GHz 12008 pts. 39.0 MHz/ 3.82 GHz

2 Result Sum:
3.430 GHz 3530 GHz 1.000 MHz 352665 GHz 1.37dB 3.430 GHz 3.530 GHz 1.000 Mtz 352296 GHz 38,56 dBm 456 dB
3530 GHz 3540 GHz 1.000 Mz 3.53315 GHz 3530 GHz 1540 GHz 1.000 MHz 353531 GHz -43.62 dBm 1862 dB
3540 GHe 3549 GHz 1.000 MHz 3.54796 GHz 3540 GHz 3579 GHz 1.000 MHz 3.55973 GH: .79 -27.79 d@
3549 GHe 3550 GHz 1.000 Mz 354996 GHz 3579 GHz 1580 GHz 1,000 MHz 357941 GHz -38.81 dBm 258148
3,550 GHz 3630 GHz 100,000 kifz 3.607 80 GHz 3580 GHz 3670 GHz 100.000 kHz 360831 GHz -5.26 dBm -35.26 dB
3,630 GHz 3.631 GHz 1.000 MHz 3.63056 GHz 3.670 GHz 3671 GHz 1.000 MHz 3.67017 GHz -40.86 dBm -27.86 dB
3631 GHr 3710GH: 1.000 MHx 364674 GHz 3671 GHz 3710 GHz 1.000 MHz 368146 GHz -39.99 dBm -26.99 dB
3.710GH: 3720 GHr 1000 MHz 3.71042 GHz 3710 GHz 3.720GHz 1.000 MHz 3.71030 GHz -43.40 dBm -18.40 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.806 16 GHz 3720GHz 3820 GHz 1,000 MHz 3.72674 GHz -44.86 dBm 4.86 dB

festy o
02:46:10 PM 07/10/2025 02:47:28 BN 07/10/2025

Lowest Channel 216RB0
Channel power -40dBm > -41.82dBm (PASS)

Ref Level 3000 dBm  OMset 18,20 3B ® RBW 10 kitz S
- At 2008 ® SWT 100 ms & VBW 30 ki _Mode Sweep Count 100/100
20 T
10
0 dom
-10
20
30
-40
50
; s NS . il A A A
RTAYALY VYA PAVATATAVLVAV VAVARRVAWAY;
CF 3.526 65 GHz 1001 pts 200.0 kHz/
2 Result Summa None
Tl (Ref] 1.000 MHz -41.82 dBm
T Total -41.82 dBm

©03:29:37 BM  07/10/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916E

FR1 n77 Part96 / 80MHz / DFT-S OFDM / PI/2 BPSK

Highest Full RB

Ref Level 40,00 dBm  Offset 18.20 dB Made Sweep £
Count 100/100
1 Spurious Emissians @1 AvgPwr
Cimit Cheed 7
{ine _SPURJOUS_UINE

30

20 dBm
10 dBa

0dbm

SPURIOUS_LINE ABS
[Foabe -

0 ‘

3.43 GHz 12009 pts 39.0 MHz/ 382 GHz

3,430 GHz 3,530 GHz 1.000 Miz 3.44643 GHz -46.20 dBm -6.20 dB.
1530GHz 3540 GHz 1.000 Mtz 353138 GHz -46.12 dBm -21.12dB
3540 GHz 3619 GHz 1000 MHz 3.61849 GHz -28.43 dBm -15.43 dB
3619 GHe 3620 GHz 1.000 Miz 3.62000 GHz -24.09 dBm -11.09 dB
3520 GHz 3.700 GHz 100,000 kiz 363421 GHz -5.18 dBm -35.18 dB
3.700 GHz 3701 GHz 1.000 MHz 3.70013 GHz -28.22 dBm -15.22 dB
3701 GHz 3710 GHz 1.000 MHy 3.70145 GHz -34.08 dBm -21.08 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71559 GHz -42.16 dBm -17.16 dB
3.720GHz 3,820 GHz 1.000 MHz 3.73513 GHz -41.64 dBm -1.64dB

02:49:1% BN 07/10/2025
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seanron cas. FCC RADIO TEST REPORT

Report No. : FG550916E

FR1 n77 Part96 / 80MHz / DFT-S OFDM / QPSK

Lowest Full RB

Middle Full RB

Ref Level 40.00 dBm  Offset 18.20 dB Mode Sweep SGL RefLevel 20.00d8m Offset 16.20d8 Mode Sweep S6L
Count 100/100 Count 100/100
i Spmiriees Ermbmfomss @1 AugPwr | 1 5purious Emissions ®1 fAvgPurr
Limit Che<d Al Limit Check 5
30 apiineSPURlOUS UNE_aBs ot m 30 dpine ~SPURIOUS_LINE ABS_0d2 PRs:
20 dBm 20
10 dBy 10
o B
o ”
a0 Wﬂm bl
-20 Br
| E
M ' | ST
-
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz 343 GHz 12008 pts. 3.82 GHz
2 Result Summary
3430 GHz 3530 GHz 1.000 MHz 3.52765 GHz 39.38 dBm 0.62 dB 3430 GHz 3.530 GHz 1.000 Mtz 3.52895 GHz -43.73 dBm -3.73dB
3530 GHz 3540 GHz 1.000 MHz 3.53454 GHz -37.75 dBm 3530 GHz 1540 GHz 1.000 MHz 353948 GHz -42.49 dBm -17.49 dB
3540 GHr 3589 GHz 1.000 Mz 54899 GHz -36.84 dBm 3,540 GHz 3579 GHe 1,000 MHz 3.56499 GHz -41.08 dBm -28.08 dB
3549 GHz 3550 GHz 1.000 Mz 3.54925 GHz -24.75 dBm 3579 GHz 3,580 GHz 1.000 MHz 357961 GHz -39.72 dBm 26.72 dB
3550 GHz 3630 GHz 100,000 kitz 355489 GHz ;470 dBm 1580 GHz 1670 GHz 100.000 kHz 358828 GHz -5.84 dBm -35.84 dB
3,630 GHz 3.631 GHz 1.000 MHz 363005 GHz -29.58 d 3.670 GHz 3671 GHz 1.000 MHz 3.67013 GHz -39.33 dBm -26.33dB
3631 GHe 3710GHz 1.000 MHz 364777 GHz -39.21 dBm 3671 GHz 3710 GHz 1.000 MHz 3.68014 GHz 39.21 dBm 2621
3.710GHz 3.720GHz 1.000 MHz 3.71034 GHz -45.61 dBm 3710 GHz 3720 GHz 1.000 MHz 3.71068 GHz 43.02 dBm -18.02 dB
3.720 GHz 3820 GHz 1.000 MHz 381176 GHz a3d 3720 GHe 1820 GHe 1,000 Mis 372095 GHz 43,75 dBm 3.75d8
i festy &

02:46:48 PM 07/10/2025

02:48:06 B 07/10/2025

Lowest Channel 21

6RBO

Channel power -40dBm > -40.92dBm (PASS)

Ref Level 3000 dBm  OMset 18,20 3B ® RBW 10 kitz S
- A 2008 ® SWT 100 ms & VBW 30 ki _Mode Sweep Count 100/100
20 T
10
0 dom
-10
20
30
40
50
Ml A Al PR P A W M Tt P NP VY . L,
L LR W UL T ER AR T TR T Tl VI AR R R
CF 3.527 65 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz
2 Result Summa None
Tl (Ref] 1.000 MHz -40.92 dBm
T Total -40.92 dBm
Ready T s

03:30:45 BM  07/10/2025
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916E

FR1 n77 Part96 / 80MHz / DFT-S OFDM / QPSK

Highest Full RB

Ref Level 40.00.dBm  Offset 18,20 05 Mode Sweep s6L
Count 100/100
1 Spurious Emissians ®1 AugPur
Uimit Checd o
Une_sPURlous e

30

20 dBm
10 dBa

0dbm

e

a0 vl -uﬁvqi"‘\"‘r""“

SPURIOUS LINE ABS 002 |
| J F.m..u
50

3.43 GHz 12009 pts 39.0 MHz/ 382 GHz

3,430 GHz 3,530 GHz 1.000 Miz 347381 GHz -46.28 dBm -6.28 dB
1530GHz 3540 GHz 1.000 Mtz 3.53448 GHz -45.98 dBm -20.98 dB
3540 GHz 3619 GHz 1000 MHz 3.61896 GHz -42.22 dBm -29.22 dB
3619GHz 3620 GHz 1.000 Miz 361902 GHz -25.43 dBm 1243 dB
3520 GHz 3.700 GHz 100,000 kiz 362615 GHz -5.87 dBm -35.87 dB
3.700 GHz 3701 GHz 1.000 MHz 3.70024 GHz 28.32 dBm 15.32 dB
3701 GHz 3710 GHz 1.000 MHy 3.70206 GHz 29.73 dBm -16.73 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71554 GHz -41.15 dBm -16.15 dB
3.720GHz 3,820 GHz 1.000 MHz 3.72445 GHz -43.35 dBm 33548
resty i
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SPORTON LAB. FCC RADIO TEST REPORT Report No. : FG550916E

FR1 n77 Part96 / 90MHz / DFT-S OFDM / PI/2 BPSK

Lowest Full RB Middle Full RB

Ref Level 4000 dBm  Offset 18.20 dB Mode Sweep saL RefLevel 40,00 dm Ofset 12.20d5 Mode Sweep saL
T Count 100/100
P = @1 AugPwr | 1 5purious Emissions 1 AvgPwr
Cimit Cheed 5] i :
30 ahine SPURloUS UNE aBs o2 PRSS 10 3 :
20 dBenr . . 20
10 diimy 1 1 ! 10
o B
Fponm " ke -
A0 ekt W - At eyt ml
20 B |
20 i | g M
SEURIOUS LINE_ABs 002 | i SPURIOUS_LINE_|ABS_002 I,
e P | [ ] L. l'\ww
3 , "‘
3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz 343 GHz 12008 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3430 GHz 3530 GHz 1.000 MHz -40.69 dBm -0.69 dB 3430 GHz 3.530 GHz 1.000 Mtz 3.52945 GHz -43.05 dBm
3530 GHz 3540 GHz 1.000 Mz -42.00 dBm -17.00 dB 3530 GHz 1540 GHz 1.000 MHz 353637 GHz -42.36 dBm
3540 GHr 3589 GHz 1.000 Mz -33.75 dBm -20.75 dB 3,540 GHz 3579 GHe 1,000 MHz 3.57894 GHz -39.52 dBm
3549 GHz 3550 Gz 1.000 Mz -26.27 dBm -13.27dB 3579 GHz 3,580 GHz 1.000 MHz 3.57996 GHz -24.96 dBm
3550 GHz 3,640 GHz 100,000 kitz -519 dBm -35.19.dB 1580 GHz 1670 GHz 100.000 kHz 359582 GHz -5.33 dBm
3,640 GHz 3.641 GHz 1.000 MHz -24.43 dBm -11.43 dB 3.670 GHz 3671 GHz 1.000 MHz 3.67051 GHz -26.64 dBm
1641 GHz 3710GHz 1.000 Mz -3853 dBm 2553 dB 3671 GHz 3710GHz 1.000 MHz EX 2 -32.88 dBm
3710GH: 3720 GHz 1.000 Mtz 3.71152 GHz -44.43 dBm -19.43 db 37106tz 3720 GHe 1.000 Mtz 3.71061 GHz 4047 dBm
3.720 GHz 3820 GHz 1.000 MHz 372085 GHz -45.52 dBm -5.52dB 3720 GHe 3820 GHe. 1,000 MHz 372135 GHz 4239 dBm
weoy I . [
02:50:45 T 07/10/2025 02:52:03 BM 07/10/2025

Highest Full RB

Ref Level 4000 dBm  Offset 1.20 dB Made Sweep s6L
Count 100/100
1 Spurious Emissians &1 fwgPwr
Limit Checd 7
Uine_SPURlOUS LINE_aBS od2

30

20 dBm

10 dBinr

10 kel

B ———

3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary

3,430 GHz 3,530 GHz 1.000 Miz 352785 GHz
1530GHz 3540 GHz 1.000 Mtz 3.53043 GHz
3.540 GHz 3.609 GHz 1.000 MHz 3.55148 GHz
3,609 Gz 3610GHz 1.000 Miz 3.60997 GHz
3610 GHz 3.700 GHz 100.000 kHz 3.61453 GHz
3.700 GHz 3701 GHz 1.000 Mz 3.70021 GHz
3701 GHz 3710 GHz 1.000 MHy 3.701 80 GHz
3710 GHe 3,720 GHz 1.000 Miz 71474 GHz
3.720GHz 3,820 GHz 1.000 MHz 373983 GHz

02:53:57 BM 07/10/2025
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Report No. : FG550916E

FR1 n77 Part96 / 90MHz / DFT-S OFDM / QPSK

Lowest Full RB

Middle Fu

Il RB

RefLevel 4000 GBm  Offset 182008 Mode Sweep saL RefLevel 40,00 dim  Ofiset 1820 d8 Mode Sweep saL
Caunt 100/100 Count 100/100
1 Spurious Emissions @1 Aughuer_ | 1 Spurious Emissions 81 AvgPur
it Chect AL mit Chi i 3
20 aghine SPURIOUS UNE ABs ody AL 30 dakine SPURIOUS_LINE_ABs_oda
20 dBm 0
10 dBy 10
a B
10 e L T T——
- f Tt M
20 b [
i | 2 |
| i e | [
w— e ———"—— [ I EN——— r'wu-.....
50 t E i
12008 pts. 39.0 MHz/ 3.82 GHz 343 GHz 12008 pts. 39.0 MHz/ 3.82 GHz
2 Result Summary
3.430GHz 3530 GHz 1.000 MHz 3.52955 GHz 39,51 dBm 0.49 dB 3430 Gz 3530 Ghiz 1.000 MHiz 3.52026 GHz 42.06 dBm
3530 Gz 3540 GHz 1.000 Miz 353910 GHz 3530 GHz 3540 GHz 1.000 MHz 353075 GHz -42.08 dBm
3.540 GHr 3589 GHz 1.000 Mz 3.54893 GHz 3580 GHz 3579 GHz 1.000 MHz 3.57840 GHz -31.91 dBm
353Gz 3550 GHz 1.000 Miz 354983 GHz 3579 GHz 1580 GHz 1.000 MHz 357998 GHz -25.35 dBm
3550GH: 3640 GHz 100.000 kifz 356931 GHz 3580 GHz 3670 Ghz 100.000 ki 365564 GHz 5.90 dBm
3,640 GHz 3.641 GHz 1.000 MHz 640 58 GHz 3.670 GHz 3671 GHz 1.000 MHz 3.67077 GHz 31.68 dBm
3EHTGH 3710GH: 1000 Mtz 364328 GHz 3671 GHz 37106z 1,000 MH: 367480 GHz 39.16 dBm
370Gk 370Gtz 11000 Mtz 3.71014 GHz 3710 GHz 3720 GHz 1,000 Mtz 3.71037 GHz 42.17 dBm
2720 GHe 2820 Ghie 1000 Mite 3.72105 EHe 3720 Ghz 3820 Ghz 1,000 Miz 372025 GHz 4307 dBm

02:51:24 PM 07/10/2025

02:52:42 BM 07/10/2025

Lowest Channel

243RB0

Channel power -40dBm > -42.41dBm (PASS)

Ref Level 30,00 dfim
- A 2048 = SWT

OMfset 18,20 4B & RBW 10 kHz
100 ms * VBW 30 kHz

WMode Sweep

saL
Count 100/100

n

60, b
BESHUTETy

STV AW

v

T T LV D e

CF 3.5205 GHz

1001 pts

200.0 kHz/ Span 2.0 MHz

2 Result Summa:

Tl (Ref)
Tx Total

1.000 MHz

Nane

-42.41 dBm
-42.41 dBm

©03:32:08 BM 07/10/2025
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Highest Full RB

Ref Level 40,00 dBm  Offset 18.20 dB Made Sweep £
Count 100/100
1 Spurious Emissians @1 AvgPwr
Cimit Cheed 7
{ine _SPURJOUS_UINE

30

20 dBm
10 dBa

0dbm

—

RIOUS LINE_ABS 002
Shuobm -

ol |PM_

£

3.43 GHz 12009 pts 39.0 MHz/ 382 GHz

3,430 GHz 3,530 GHz 1.000 MHz 352585 GHz -46.27 dBm -6.27 dB
1530GHz 3540 GHz 1.000 Mtz 3.53994 GHz -45.33 dBm -2033 dB
3580 GHr 3609 GHz 1000 MHz 3.60642 GHz -41.53 dBm -28.53 dB
3,609 Ghz 3610GHz 1.000 Miz 3.60996 GHz -26.82 dBm -13.82 dB
3E10GHz 3.700 GHz 100,000 kiz 366631 GHz 6.1 dBm -36.11 dB
3.700 GHz 3701 GHz 1.000 MHz 3.70064 GHz -31.97 dBm -18.97 dB
3701 GHz 3710 GHz 1.000 MHy 3.70145 GHz -36.44 dBm -23.44 dB
3.710GHz 3,720 GHz 1.000 Miz 371132 GHz -30.69 dBm -15.69 dB
3.720GHz 3,820 GHz 1.000 Mtz 373144 GHz -43

69 di
.35 dBm -3.35 dB
[

02:54:35 BN 07/10/2025
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FR1 n77 / 100MHz / DFT-S OFDM / Pl/2 BPSK

Lowest Channel

1RBO

1RBmax

Ref Level 40.00dBm  OMfset 16.20dB.

Mode Sweep

6L

02:55:23 PM 07/10/2025

Ref Level 4000 dBm  Offset 18.20 05 Mode Sweep saL
Count 100/100 Count 100/100
1 Spurious Emissians @1 AvgPwr | 1Spurious Emissians @1 AvgPwr
Tt Checd] ™ Lirmit Cheel ) Al
30 dpbineSPURIOUS_UNE a8 o il 30 dpine SPUBlous_LiNE_Ass_ oda 1L
20 de 0
10 dbimy 10 |
a . |
0 T
20 B i“
20 E
SPURIOUS_LINE ABS 002 | SPURIOUS_LINE_ABS_002 | |
[ o T | [ r |
= { k - - — |
[~ ! ' [ L N
3.83 6z 12009 pis 39.0 MHz/ 382GH: | 3.43GHz 12009 pts 39.0 MHz/ 3.82 GHz
3.430 GHz 3530 GHz 1.000 Miz 350188 GHz 3.430 GHz 3.530 GHz 1.000 MHz 350238 GHz
3530 GHz 3540 GHz 1.000 MHz 353878 GHz 3530 GHz 3540 GHz 1.000 MHz 353017 GHz
3540 GHr 3589 GHz 1.000 Mz 3.54787 GHz 3,540 GHz 3,549 GHe 1,000 MHz 3.54293 GHz
3543 GHe 3550 GHz 1.000 MHz 354983 GHz 3549 GHz 3550 GHz 1.000 MHz 354993 GHz
3550 GHz 3650 GHz 100000 kiz 355094 GHz 3550 GHz 3650 GHz 100.000 kHz 364904 GHz
3650 Gt 3651 Grz 1.000 Mz 365032 Gz 3650 Gz 3651 GHz 1.000 Miz 3565001 GHz
3657 GHE 3710GHz 1.000 MHz 34 iz 3651 GHz 3.710GHz 1.000 MKz 3.65250 GHz
3710 GHz 3720 GHr 1000 MHz 371113 GHz . 3710 GHe 3720 GHe 1,000 MH; 371215 GHz
3.720 GHz 3820 GHz 1.000 MHz 381815 GHz -45.49 dBm 3720 GHe 3820 GHe. 1,000 Mz 374722 GHz

02:56:02 #M 07/10/2025

Channel power -13dBm > -29.37dBm (PASS)

Lowest Channel 1RB0

Lowest Channel
Channel power -13dBm > -30.51dBm (PASS)

1RBmax

Ref Level 30,00 dfim
2048 = SWT

- A

Offset 18.20dB = RBW 10 kHz 6L
100 ms # VBW 30 kHz _Mede Sweep

Ref Level 30.00 dBm
- At

2048 = SWT

Count 100/100

Offset 18.20 B = RBW 10 kHz
100ms & VBW 30 kHz

Mode Sweep

6L
Count 100/100

03:17:28 B 07/10/2025

20 1 20 dBm e
10 10
0dBm 0 dBme
10 1048
-20 20 dBimr
3
40 b seceiipl® ) g
WNM ' T Am
50 A i
WY 50 dBm . ol o]
- A TRVORTES (MM
e de Byl e At LA R A A . G Y
i by ey 0 | |
CF 3.5495 GHz 1001 pts 200.0 kHz/ Span 2.0 MHz CF 3.6505 GHa 1001 pts 200.0 kHz/ Span 2.0 Ml
2 Result Summa: None
2 Result Summar None
T fRef] 1.000 hiHe +29.37 dBm
Tx Total -29.37 dBm Tx1 (Ref) 1.000 MHz dBm
T Totsl 51 dBm

03:15:01 B 07/10/2025
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Lowest Channel

Full RB

Ref Level 40,00 dBm  Offset 18.20 dB Made Sweep £
Count 100/100
1 Spurious Emissians @1 AvgPwr
Uimit Checd o

30 dpbineSPURIOUS_UNE a8 o

20 dBew

10 dir

0 dBm

"
10 ) i o gk r,,,rm?..
-20
| |

30

Spumous e nes ooz | | i

st N e l"ww\w i

50

3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
3,430 GHz 3530 GHz 1.000 Miz 3.48549 GHz -40.23 dBm 023dB
1530GHz 3540 GHz 1.000 Mtz 3.53159 GHz -39.92 dBm -14.92 dB
3,540 GHz 3549 GHz 1.000 Mtz 3.54847 GHz -28.75 dBm -15.75 dB
3589 GHz 3550 GHz 1,000 MHz 354984 GHz -24.11 dBm 1111 dB
3,550 GHz 3650 GHz 100,000 kiz 355801 GHz -5.62 dBm -35.62 dB
3,650 GHz 3651 GHz 1.000 Mtz 3.65090 GHz -26.14 dBm -13.14 dB
3651 GHz 3710 GHz 1.000 MHy 3.65180 GHz -39.63 dBm -26.63 dB
3710 GHe 3,720 GHz 1.000 Miz 3.71334 GHz -41.70 dBm -16.70 dB
3.720GHz 3,820 GHz 1.000 MHz 372105 GHz -44.44 dBm 444 dB

[IITIIIm i
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FR1 n77 / 100MHz / DFT-S OFDM / Pl/2 BPSK

Middle Channel

1RBO

1RBmax

Ref Level 40.00dBm  OMfset 16.20dB.

Mode Sweep

6L

Ref Level 4000 dBm  Offset 18.20 05 Mode Sweep saL
Caunt 100/100 Count 100/100
1 Spurious Emissians @1 AugPwr | 1 5purious Emissions ®1 AvgPur
Cimit Cheed E it Che
30 dBiRE. SPURIOUS _LINE_ABS 0d2 —I 30 dBRCE SPURIOUS_LINE_ABS_0q2
20 dBm 0
10 dBrr 10
a B
10
20 B
e E
SPURIOUS_LINE_ABS 002 ‘I | SPURIOUS_LINE_ABS_002
0 abm - x
1 il | : = i
) i . 4
Ml L] ‘ 1
3.5 Ghz 12009 pts 39.0 MHz/ 3E2GH | 3.43GHz 12009 pts 39.0 MHz/ 3.82 GHz

03:00:33 BN 07/10/2025

3430 GHz 3530 GHz 1.000 MHz 3.52735 GHz 30 df -5.30dB 3430 GHz 3.530 GHz 1.000 Mtz 3.527 25 GHz -35.82 dBm -5.82dl
1530GHz 3540 GHz 1.000 Mtz 353251 GHz -46.17 dBm -21.17 dB 3530 GHz 3540 GHz 1.000 MHz 353072 GHz -46.22 dBm -21.224d8
3540 GHr 3569 GHz 1.000 Mz .565 25 GHz -40.51 dBm -27.51 dB 3,540 GHz 3,569 GHz 1,000 MHz 3.54033 GHz -45.53 dBm -32.53 dB
3,569 GHz 3570 GHz 1.000 Mz 3.36947 GHz -26.93 dBm -13.93 dB 3,569 GHz 3570GHz 1.000 MHz 3.56914 GHz -46.41 dBm -33.41dB
3570 GHz 3680 GHz 100,000 kitz 357612 GHz 9.92 dBm -20.08 dB 1570 GHz 1680 GHz 100.000 kHz 367405 GHz 912 dBm -20.88
3,680 GHz 3681 GHz 1.000 MHz 3.68001 GHz -47.56 dBm -34.56 dB 3,680 GHz 3681 GHz 1000 MHz 3.68033 GHz 30.82 dBm -17.82 dB
1681GH 3710GH: 1.000 Mz 34 z -45.00 dBm -33.00 dB 3681 GHz 3710 GHz 1,000 MHz 3.68235 GHz -38.07 dBm -25.07 dB
3.710GH: 3.720 GHz 1.000 MHz 3.71117 GHz -45.61 dBm 20.61 dB 3710 GHz 3720 GHz 1.000 MHz 3.71320 GHz -45.79 dBm -20.79.dB
3.720 GHz 3820 GHz 1.000 MHz 3.78229 GHz -45.51 dBm -5.51dB 3720 GHe 3820 GHe. 1,000 Mz 377170 GHz 4562 dBrm 562 dB
Ready mm B Ready rnnnnnnil
02:59:16 ;M 07/10/2025 02:58:55 PM 07/10/2025
e - =
Ref Level 4000 dBm  Offset 18.20 05 Mode Sweep saL
Count 100/100
1 Spurious Emissians @1 AugPwr
it Cheed

30 dubine-SPUBlous e ass oz

20 dBew

10 dBrre

a

v

-20

30 i

SPURIOUS UNE ABS 002 ) |

[ rmm«fw..

50 J

3.43 GHz 12009 pts. 39.0 MHz/ 3.82 GHz
3430 GHz 3530 GHz 1.000 MHz 351037 GHz
3530 GHz 3540 GHz 1.000 MHz 3.53029 GHz
3540 GHr 3569 GHz 1.000 MHz 354917 GHz
3560 GHr 3570 Gz 1,000 MHz 356986 GHz
3570 GHz 3.680 GHz 100.000 kHz 3.57931 GHz
.680 GHz 3681 GHz 1.000 Mtz 3.68001 GHz
3681 GHz 3710 GHz 1.000 MHy 3.70741 GHz
3710 GHe 3720 GHz 1000 MHz 371111 GHz
3.720 GHz 3820 GHz 1.000 MHz 372105 GHz
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FR1 n77 / 100MHz / DFT-S OFDM / Pl/2 BPSK

Highest Channel

1RBO

1RBmax

Ref Level 40.00 dBm  Offset 18.20 0B

Ref Level 40.00dBm  OMfset 16.20dB.

03:03:10 PM 07/10/2025

03:03:48 BM 07/10/2025

Mode Sweep saL Mode Sweep sl
Count 100/100 Count 100/100
1 Spurious Emissians @1 AvgPwr 1 AvgPwr
Cimit Cheed m
30 dpbineSPURIOUS_UNE a8 o il 2
20 dBm 20
10 dBy 10
o B
-10
20 B
20 E
SPURIOUS_LINE_ABS 002 N SPURIOUS_LINE_ABS 002 i
| | | ' ‘ |
7] T |
L I e ‘ ) il ‘
3.43 GHz 12009 pts. 39.0 MHz/ 3826GHz | 3.43GHz 12009 pts 39.0 MHz/ 3.82 GHz
3.430 GHz 3530 GHz 1.000 MHz 3.46322 GHz -46.21 dBm 6.21dB 3.430 GHz 3.530 GHz 1.000 Mtz 3.49958 GHz 3607 dBm 6.07 dB
3530 GHz 3540 GHz 1.000 MHz 3.53181 GHz -46. -21.18 dB 3530 GHz 3540 GHz 1.000 MHz 353087 GHz -46.28 dBm -21.28dB
3540 GHr 3599 GHz 1.000 Mz 3.59897 GHz -16.97 dB 3,540 GHz 3599 GHe 1,000 MHz 3.55229 GHz -45.99 dBm -32.99 dB
3599 GHz 3.600 GHz 1.000 Mz 3.59994 GHz 3589 GHz 3600 GHz 1.000 MHz 350999 GHz -45.91 dBm -32.91d8B
3,500 GHz 3.700 GHz 100,000 kifz 3.60099 GHz 3600 GHz 3.700 GHz 100.000 kHz 3.69886 GHz 9.91 dBm -20.09 di
3.700 GHz 3.701 GHz 1.000 MHz 3.700 22 GHz 3.700 GHz 3.701 GHz 1.000 MHz 3.70005 GHz 13.79 dBm 0.79dB
3701 GHr 3710GH: 1.000 MHx 370241 GHz 3701 GHz 3710 GHz 1.000 MHz 3.70136 GHz 19.22 dBm $.224d8
3.710GHz 3.720GHz 1.000 MHz 3.71022 GHz 3710 GHz 3.720GHz 1.000 MHz 3.71168 GHz -34.97 dBm -19.97 dB
3.720 GHz 3.820 GHz 1.000 MHz 3.80936 GHz 3720GHz 3820 GHz 1.000 MHz 3.74752 GHz 45.22 dBm 5.22dB
festy 2

Highest Channel

1RBO
Channel power -13dBm > -27.57dBm (PASS)

Ref Level 30,00 d8m  OMset 13,2048 © RBW 10kiz
2048 = SWT

100 ms # VBW 30 kHz _Mede Sweep

saL
Count 100/100

i

ikt

et

CF 3.5905 GHz

1001 pts

200.0 kHz/

Span 2.0 Mz

2 Result Summa:

Tl (Ref)
Tx Total

1.000 MHz

Nane

-27.57 dBm
-27.57 dBm
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